
 

 

 

 

 

 

 

 

RECLAIM WATER 
 

Water Reclamation Technologies for Safe Artificial 
Groundwater Recharge 

 

Project no. 018309 
Specific Targeted Research Project 

Thematic Priority 'Global Change and Ecosystems' 
 

 

Publishable Final Activity Report 
 

 

 

 

 

Period covered: 01.10.2005 to 31.12.2008   Date of preparation: 03.06.2009 

Start date of project: 01.10.2005    Duration: 39 months 

Final version 

Project coordinator name:  

Prof. Thomas Melin       e-mail: melin@ivt.rwth-aachen.de 

RWTH Aachen University     Phone: +49-241-8095470 

Department of Chemical Engineering    

Turmstrasse 46        

52056 Aachen, Germany 

 



 
RECLAIM WATER · Publishable Final Activity Report 
[...]
viruses and
restistance genes

WP3
Organic

contaminants

WP1
Assessment and
development of

water reclamation
technology

WP4
Technical

case studies
(Artificial recharge)

WP5
Specific studies on

removal mechanisms
of microbial and
chemical target
contaminants

WP6
Case specific
risk studies

WP7
Integrated monitoring
and modelling tools

for subsurface

Analytical Methods

WP2
Microorganisms

viruses and
restistance genes

W
P8

 M
an

ag
em

en
t a

nd
 D

is
se

m
in

at
io

n

WP3
Organic

contaminants

WP1
Assessment and
development of

water reclamation
technology

WP4
Technical

case studies
(Artificial recharge)

WP5
Specific studies on

removal mechanisms
of microbial and
chemical target
contaminants

WP6
Case specific
risk studies

WP7
Integrated monitoring
and modelling tools

for subsurface
treatment and storage

WP8
Technological frame for wide and
sustainable application of aquifer

recharge with reclaimed water

Analytical Methods

WP2
Microorganisms

viruses and
restistance genes

WP3
Organic

contaminants

WP1
Assessment and
development of

water reclamation
technology

WP4
Technical

case studies
(Artificial recharge)

WP5
Specific studies on

removal mechanisms
of microbial and
chemical target
contaminants

WP6
Case specific
risk studies

WP7
Integrated monitoring
and modelling tools

for subsurface

Analytical Methods

WP2
Microorganisms

viruses and
restistance genes

W
P8

 M
an

ag
em

en
t a

nd
 D

is
se

m
in

at
io

n

WP3
Organic

contaminants

WP1
Assessment and
development of

water reclamation
technology

WP4
Technical

case studies
(Artificial recharge)

WP5
Specific studies on

removal mechanisms
of microbial and
chemical target
contaminants

WP6
Case specific
risk studies

WP7
Integrated monitoring
and modelling tools

for subsurface
treatment and storage

 

Figure 3.1 The RECLAIM WATER work packages and their interconnection 

 



 
RECLAIM WATER · Publishable Final Activity Report 

Page 10 of 46 

 

RECLAIM WATER Case Studies 
To provide a better understanding of aquifer recharge, from 2005 to 2008, eight international 
pilot or full scale test sites treating municipal wastewater effluent and/or stormwater for 
aquifer recharge have taken part in WP4 activities (cf. Table 2 and Figure 3.6) which included 
the monitoring of more than 50 basic wastewater parameters and contaminants at different 
location of their schemes and at least three times per year, except for the partners who joined 
the project in its second year (i.e. South Africa and Mexico).  
 
The main objective of this study was to assess the overall performance of these sites in 
recharging aquifers mainly for irrigation and potable water supply purposes by following 
contaminant fate throughout each scheme. The reclamation technologies used at the sites 
covered a range of pre-treatment technologies from conventional activated sludge to 
membrane technologies, and a range of recharge methods including river bed filtration, dune 
filtration, sinkhole infiltration, infiltration ponds, soil aquifer treatment and well injection. 
This was an opportunity to compare different recharge methods under various geological and 
pre-treatment conditions, hence providing a broader knowledge of managed aquifer recharge 
for sustainable groundwater recharge in both developing and developed countries.  
 

SABADELL
25,000 m³/d

Infiltration through river bed
park irrigation

SHAFDAN
342,000 m³/d SAT

irrigation/unintended 
drinking water production

NARDÒ
12,000 m³/d

Aquifer injection via a sinkhole
drinking water source/
salt intrusion barrier

TORREELE/WULPEN
6,850 m³/d

Dune filtration
drinking water production

SALISBURY
1,100 m³/d

Wetland treated urban storm water/ASTR
irrigation/

drinking water production

GAOBEIDIAN
650 m³/d

Injection well

MEZQUITAL VALLEY
2,200,000 m³/d

Aquifer recharge from 
irrigation infiltrate

drinking water and 
process water source

ATLANTIS
15,000 m³/d

Aquifer recharge via ponds
drinking water source

 

Figure 3.2 RECLAIM WATER case studies of MAR 

 



 
RECLAIM WATER · Publishable Final Activity Report 

Page 11 of 46 

 

Table 3.1 Characteristics of the eight RECLAIM WATER case study sites 

Test Site Injected source 
Advanced 

water 
treatment 

Recharge 
method 

Post 
treatment 

Recharge 
rate 

Reuse 
purpose 

Sabadell 
SPAIN 

Secondary 
effluents 
(activated sludge 
+ nutrient 
removal)  

none Infiltration 
through  
river bed 

UV + 
Chlorination 

19000 m3/d 
(2006) 

Public park 
irrigation 
Street 
cleaning 

Nardó 
ITALY 

Secondary 
effluents 
(conventional 
activated sludge + 
biological 
treatment plant) 

chlorination Injection 
via a 
sinkhole 

- 4.4 Mm3/y 

(average) 
Salt intrusion 
barrier + 
drinking 
water source 

Shafdan 
ISRAEL 

Secondary 
effluents 
(activated sludge 
+ nutrient removal 
incl. Bio-P) 

a) full scale: 
none 
 
b) pilot unit: 
Ultrafiltration 

Soil 
Aquifer 
Treatment 
a) 
infiltration 
ponds 
b) dug 
well 
 

Intermediate 
chlorination 
against 
biofouling in 
SAT 
conveyance 
pipe 

339000 m3/d 
(full site) 
 
~120 m3/d 

(pilot site) 

Irrigation 
(unintended 
drinking 
water 
quality) 

Gaobeidian 
CHINA 

Secondary 
effluents 
(activated sludge 
+ nutrient 
removal) 

coagulation + 
sand filtration 
+ ozonation + 
slow sand 
filter 

Well 
injection 

- 350-500 m3/d None  
(pilot site) 

Torreele/ 
Wulpen 
BELGIUM 

Tertiary effluents 
(low loaded pre-
denitrification 
activated sludge 
system + 
simultaneous 
chemical P-
removal) 

Ultafiltration + 
chlorination + 
reverse 
osmosis 

Dune 
infiltration 

Chlorination, 
aeration, 
rapid sand 
filtration + 
UV 
disinfection 
prior to 
distribution 

2.5 Mm3/y Sustainable 
groundwater 
management 
Potable 
water supply 

Salisbury 
AUSTRALIA 

Urban stormwater Wetlands (in-
stream basins 
+ holding 
storage basins 
+ cleansing 
wetland) 

Aquifer 
storage 
transfer 
and 
recovery 
(ASTR) 

- 11 L/s 

(ASTR) 
Intended 
irrigation, 
industrial 
use and 
drinking 
water 
production 

Tula Valley 
MEXICO 

Raw wastewater 
mixed with 
stormwater and 
natural surface 
water  

none Irrigation 
(atypical 
SAT) 

Chlorination 
(only for 
drinking 
water 
production) 

25 m3/s Industrial 
use. 
Domestic 
use. Potable 
water 
production. 
Irrigation  

Atlantis 
SOUTH 
AFRICA 

Secondary effluent 
(nitrification-
denitrification 
steps (anaerobic-
anoxic-aerobic) 
mixed with Urban 
stormwater runoffs 

none Infiltration 
ponds 

Ion 
exchange + 
Chlorination 

2.7 Mm³/y Potable 
water supply 

 



 
RECLAIM WATER · Publishable Final Activity Report 

Page 12 of 46 

 

WP1: Assessment and development of water reclamation 
technology 

BACKGROUND 
The experimental work focused on polishing options for upgrading wastewater after physical 
or biological treatment (i.e. primary or secondary effluent) for groundwater recharge. 
Technologies based on the following treatment principles were studied:  

a) Naturally based treatments as soil passage, soil aquifer treatment (SAT), wetland 
treatment and reed bed,  

b) Chemical oxidation with ozone,  

c) Membrane separation based on porous membranes (microfiltration, ultrafiltration, 
membrane bioreactor) or on dense membranes (nanofiltration or reverse osmosis) and 
options for treating brines originating from membrane separation, 

d) Physico-chemical separation by sorption either on activated carbon as sorption 
medium or via capacitive deionisation.  

 

Decentralized
wastewater 
treatment

membrane bioreactor
pond treatment

partial direct reuse
infiltration

High technology
polishing steps
Activated carbon

Membrane treatment
Ozonation

Natural systems
for polishing

Reed bed, Lagoon
Slow sand filter

Soil aquifer treatment

Infiltration
Top soil passage

Deep well infiltration

NF/RO Brine
Ozonation
Recycle to MBRCentralized

wastewater treatment
conventional activated sludge

membrane bioreactor

Decentralized
wastewater 
treatment

membrane bioreactor
pond treatment

partial direct reuse
infiltration

High technology
polishing steps
Activated carbon

Membrane treatment
Ozonation

Natural systems
for polishing

Reed bed, Lagoon
Slow sand filter

Soil aquifer treatment

Infiltration
Top soil passage

Deep well infiltration

NF/RO Brine
Ozonation
Recycle to MBRCentralized

wastewater treatment
conventional activated sludge

membrane bioreactor

 

Figure 3.3 Schematic summary of the treatment steps investigated on within WP1 

 

METHODOLOGY AND RESULTS 

Soil passage, soil aquifer treatment (SAT) and reed bed  
Soil column experiments have been performed to assess the fate of bulk effluent organic 
matter (EfOM) in soil column experiments simulating soil passage. Results derived from 
fluorescence excitation emission matrix (F-EEM) and liquid chromatography with organic 
carbon detection (LC-OCD) indicate preferential removals of protein-like and polysaccharide-
like organic matter over humic-like organic matter. This result has implications for post-
treatment by membrane filtration (fouling reduction) and chlorination (disinfection by-
products), and as a carbon source(s) for driving heterotrophic biodegradation of organic 
micropollutants. Further nitrification as well as denitrification has been shown to occur during 



 
RECLAIM WATER · Publishable Final Activity Report 

Page 13 of 46 

 

soil passage. With respect to DOC removal SAT is equally effective in treatment of primary 
effluent from wastewater treatment plants as in the case of treatment of secondary effluent, 
when adequate depth (travel time) is provided. DOC removal is comparable, if the soil is 
aerobic or anoxic. At the Shafdan site, 6 to 12 months SAT treatment resulted in DOC values 
below 1 mgDOC/L. 

Primary effluent after coagulation with 40 mgFe3+/L achieved comparable DOC values after 
soil passage as secondary effluent after soil passage (i.e. 15 and 10 mgDOC/L respectively). 

A lab scale soil aquifer treatment setup simulating karstic soil removed 3 to 5 log units of 
several microbial indicator parameters (i.e. total bacterial count, faecal coliforms, enterococci, 
clostridium spores and somatic coliphages). Similar removal was observed in the karstic 
reference site at Nardò, Italy. 

SAT was shown to partly remove micropollutants with better removal rates at higher 
residence times (6 – 12 months). 

Concerning nutrient removal (N and P), suspended solids and turbidity, reed bed post-
treatment yielded comparable quality if fed with wastewater treated with a conventional 
nutrient removal plant or a membrane bioreactor. Only if fed with primary effluent the 
ammonia concentrations significantly increased. In the case of MBR effluent the reed bed 
post treatment significantly increased the suspended solids and the bacterial counts, resulting 
in similar values as for reed beds fed with conventional activated sludge (CAS) treatment 
effluent. Activated sludge treatment combined with reed bed treatment resulted in 80 to 90% 
removal for several micropollutants studied (carbamazepine, diclofenac, ibuprofen, naproxen, 
galaxolide and tonalide). 

Ozonation 
Effluent upgrading with typical doses of 0.6 - 0.7 mgO3/mgDOC are expected to remove most 
of the organic micropollutants. The work within Reclaim showed, that while ozonation itself 
did little change on the DOC concentration measured in the effluent, it oxidized aromatic 
structures (reduction in UV absorption as measured by LC-UVD) resulting in better 
degradability of the DOC in the following soil passage. 

Membrane separation 
Porous membranes (microfiltration, ultrafiltration and membrane bioreactors) remove 
pathogens, suspended solids and polymers (proteins and polysaccarides). All other quality 
parameters (including nutrients and organic micropollutants) may depend significantly from 
the design of the preceding biological treatment, but not on the porous membrane separation. 
For post-treatment with soil passage the removal of particulates and polymers may impact on 
soil clogging, oxygen uptake rate and denitrification capacity of the soil. 

Additionally to the removal capability of porous membranes, dense membranes are able to 
retain also lower molecular compounds and ions to an extent strongly dependent on the 
specific membrane product used. Main governing factor is the molecular weight cut-off 
(MWCO) of the membrane, but also process conditions and compound properties influence 
the specific removal. Some compounds sorbing at dense membranes, e.g. Bisphenol A, can 
pass the membrane and especially compounds close to the MWCO or below it are only poorly 
retained by dense membranes. Nitrosamines such as NDMA and benzotriazole are not fully 
retained by reverse osmosis membranes. By rejecting ions, dense membranes retain also 
salinity and most heavy metals.  

Finally as significant drawback, dense membranes produce a concentrate containing all the 
retained compounds requiring either further treatment or disposal. Brine treatment was tested 



 
RECLAIM WATER · Publishable Final Activity Report 

Page 14 of 46 

 

with capacitive deionisation (CDI), GAC/MF, ozonation and reed beds. Piloting CDI 
confirmed its capacity to remove ions to a degree allowing to recycle the treated brines back 
to the dual membrane treatment and thus. increasing the total water yield from 75% to >95%. 
The CDI featured significantly less fouling if preceded by an ultrafiltration removing all 
particulates. The combination of GAC/MF allowed for significant removal of organic 
micropollutants and pathogens, while total nitrogen as well as suspended solids were only 
slightly improved (total nitrogen <20%, SS 25%). Brine treatment with reed bed removed 
mainly the suspended solids (up to 90%) and part of the total nitrogen (40%). Both parameters 
are of relevance for the brine discharge tax at the investigated dual membrane reclamation 
plant in Wulpen/Torreele (Belgium).  

Combination of membranes and activated carbon 
Following the multi-barrier principle, processes can be combined to increase the removal 
capacity and the robustness of a reclamation plant. Different options of combining activated 
carbon and membranes have been tested: a) using granular or powdered activated carbon 
(GAC or PAC), b) using porous membranes or nanofiltration, c) placing the membrane step 
before or after the activated carbon treatment. Activated carbon mostly served as physical 
sorption media, although in case of GAC with long permanence times biological activity may 
also develop. The role of the porous membrane is to retain PAC and particulates. Combining 
nanofiltration with activated carbon is seen as a multi-barrier solution for micropollutants, and 
in case of GAC also for particulates and pathogens since the retention is based on independent 
mechanisms. The micropollutant retention strongly depends on the exchange rate of the 
carbon (50 mgPAC/L were needed for removing most micropollutants by >80 to 99%) and on 
the type of nanofiltration membrane. Some process combinations such as the PAC/NF hybrid 
process requires specific membranes, i.e. capillary nanofiltration, which are able to cope with 
higher particulate concentrations in the feed. 

Costs and feasibility 
Since most processes studied are still at a piloting stage, cost and feasibility can currently only 
be grossly estimated. For membrane based systems total costs and energy are estimated in the 
range of 0.25 to 0.50 €/m³ of product water and 0.3 and 1 kWh/m³. Combined activated 
carbon and membrane systems are estimated in 0.40 - 0.80 €/m³ and 0.5 - 1 kWh/m³. 

No cost estimation is available for soil passage, SAT or reed bed treatment. 

 
CONCLUSIONS 
Several technical options for upgrading water quality prior to groundwater recharge are 
currently available consuming less than 1 €/m³ and 1 kWh/m³. Since comparative full scale 
performance is not yet available, a definitive ranking of technologies tested in pilot scale is 
currently not possible. 

Natural systems (e.g. soil passage and SAT) clearly show a great upgrading potential allowing 
lower treatment costs and no residual streams compared with membrane systems. The final 
product water quality contains higher organic concentrations if compared with high pressure 
membrane applications. Concerning some micropollutants natural systems can only achieve a 
partial removal. 

 

 



 
RECLAIM WATER · Publishable Final Activity Report 

Page 15 of 46 

 

WP2: Analysis of microbial contaminants and antibiotic resistance 
genes 

BACKGROUND 

Determination of the microbiological water quality 
A main concern in wastewater reuse is the microbiological quality of water and the possibility 
of spreading diseases. This workpackage aimed at developing new molecular quantitative 
detection methods for microbial water contaminants and evaluate the microbial quality of the 
water in three reclamation case study sites. Different microbial parameters were investigated:  

a) Helminth eggs (Ascaris lumbricoides, Trichurus trichiura, Ancylostoma duodenale 

b) Protozoa (Gardia spp, Cryptosporidium spp) 

c) Viruses (Enterovirus-Poliovirus, Echovirus, Coxsackievirus-, Hepatitis A virus (HAV) 
and Norovirus.genomic group I and II) 

d) Bacteria (Campylobacter spp., Yersinia enterocolitica, Helicobacter pylori, 
Mycobacterium avium, Salmonella spp).  

e) Antibiotic resistance genes (ampC-ampicillin resistance, mecA-methicillin resistance, 
SHV-extended β-lactam resistance, ermB-erythromycin resistance, tet(O)-tetracycline 
resistance, vanA-vancomycin resistance) 

Case Study Sites 
Three sites utilised for indirect potable or irrigation reuse have been sampled for one year to 
monitor microbial water contaminants qualitatively and quantitatively:  

1) Sabadell (Spain): At this site treated domestic wastewater is discharged into the Ripoll 
River and infiltrates into groundwater by bank filtration. The product water is used for 
irrigation of public parks after UV and Cl2 treatment. Due to the vicinity of the park to 
hospital and the applied spray irrigation, pathogenic contamination of the irrigation 
water is a major concern (cf. Table 3.1). 

2) Nardò (Italy), where treated domestic wastewater is transported in an open channel 
and injected by a sinkhole into a karstic aquifer. The water is withdrawn at a distance 
of 3 km from the sinkhole for irrigation. This case study served to study the pathogen 
transport and decay in a karstic aquifer (cf. Table 3.1). 

3) Wulpen/Torreele (Belgium): This case study exemplifies the most advanced treatment 
train including ultrafiltration and reverse osmosis prior to infiltration ponds. The 
product water is withdrawn and distributed after further treatment for drinking water 
supplies (cf. Table 3.1).  

In particular the presence of 15 waterborne pathogens, six antibiotic resistance genes and six 
indicators of microbial contamination was monitored in three to four campaigns during one 
year with five to six sampling points at each site.  

Pathogen decay studies  
This workpackage also focused on the study of decay coefficients of pathogens and indicator 
microorganisms. The effectiveness of diffusion cell technology in quantifying pathogen 
attenuation rates was evaluated and applied in reed beds used as pre-treatment to Aquifer 
Storage Transfer and Recovery (ASTR) and in recharged aquifer. 

 



 
RECLAIM WATER · Publishable Final Activity Report 

Page 16 of 46 

 

RESULTS  

New detection methods and protocols 
Protocols for sampling, sample concentration, storage and delivery of waters with different 
degree of pollution were developed and/or selected for all the microbial contaminants 
monitored at the three case study sites.  

New quantitative detection methods, by real time PCR, were developed for six antibiotic 
resistance genes, four pathogenic bacteria and two viruses. The new methods were 
successfully employed on environmental water samples in WP4.  

A Peptidic Nucleic Acid Fluorescence In Situ Hybridization (PNA FISH) protocol was 